

LUNG CANCER CHEMOTHERAPY REGIMENS Part 1 of 3

The selection, dosing, and administration of anti-cancer agents and the management of associated toxicities are complex. Drug dose modifications and schedule and initiation of supportive care interventions are often necessary because of expected toxicities and because of individual patient variability, prior treatment, and comorbidities. Thus, the optimal delivery of anti-cancer agents requires a healthcare delivery team experienced in the use of such agents and the management of associated toxicities in patients with cancer. The chemotherapy regimens below may include both FDA-approved and unapproved uses/regimens and are provided as references only to the latest treatment strategies. Clinicians must choose and verify treatment options based on the individual patient.

GENERAL TREATMENT NOTES FOR NSCLC

- Regarding concurrent chemotherapy and radiotherapy, data support full-dose cisplatin over carboplatin-based regimens; carboplatin regimens have not been adequately tested.¹
- Principles for treating advanced disease:¹
 - Platinum-based chemotherapy prolongs survival, improves symptom control, and yields superior quality of life compared with best supportive care.
 - No specific platinum-based cytotoxic combination is clearly superior to another.
 - Patients with performance statuses of 3 or 4, of any age, do not benefit from cytotoxic treatment, except erlotinib for epidermal growth factor receptor (EGFR) mutation-positive patients.

REGIMEN | DOSING

NON-SMALL CELL LUNG CANCER (NSCLC)

CHEMOTHERAPY FOR ADJUVANT THERAPY

Cisplatin (Platinol; CDDP) + vinorelbine (Navelbine)	<p>Days 1 and 8: Cisplatin 50mg/m² IV, plus Days 1, 8, 15, 22: Vinorelbine 25mg/m² IV. Repeat cycle every 28 days for 4 cycles.^{1,2}</p> <p>Day 1: Cisplatin 100mg/m² IV, plus Days 1, 8, 15, 22: Vinorelbine 30mg/m² IV. Repeat cycle every 28 days for 4 cycles.^{1,34}</p>
Cisplatin + etoposide (Toposar, VePesid, Etopophos; VP-16)	<p>Day 1: Cisplatin 100mg/m² IV, plus Days 1-3: Etoposide 100mg/m² IV. Repeat cycle every 28 days for 4 cycles.^{1,3}</p>
Cisplatin + vinblastine (Velban)	<p>Days 1: Cisplatin 80mg/m² IV. Repeat cycle every 21 days for 4 cycles.³</p> <p>Days 1, 8, 15, 22, 29: Vinblastine 4mg/m² IV, then every 2 weeks after Day 43 until last cisplatin administration.</p>
Cisplatin + gemcitabine (Gemzar)	<p>Day 1: Cisplatin 75mg/m² IV, plus Days 1 and 8: Gemcitabine 1,250mg/m² IV. Repeat cycle every 21 days.¹</p>
Cisplatin + docetaxel (Taxotere)	<p>Day 1: Docetaxel 75mg/m² IV + cisplatin 75mg/m² IV Repeat cycle every 21 days.^{1,5}</p>
Cisplatin + pemetrexed (Alimta)	<p>Day 1: Cisplatin 75mg/m² IV + pemetrexed 500mg/m² IV. Repeat cycle every 21 days for 4 cycles. (For adenocarcinoma and large cell carcinoma and NSCLC NOS [without specific histologic subtype])¹</p>
Paclitaxel (Taxol) + carboplatin (Paraplatin)	<p>Day 1: Paclitaxel 200mg/m² IV + carboplatin AUC=6mg/mL/min IV Repeat cycle every 21 days for 4 cycles.</p>

CONCURRENT CHEMOTHERAPY AND RADIOTHERAPY (RT)

Cisplatin + etoposide	<p>Days 1, 8, 29, 36: Cisplatin 50mg/m² IV, plus Days 1-5 and 29-33: Etoposide 50mg/m² IV, plus Concurrent thoracic RT 1.8Gy/day for 5 days/week (total dose, 61Gy);⁷ preferred regimen.¹</p>
Cisplatin + vinblastine	<p>Days 1 and 29: Cisplatin 100mg/m² IV, plus Days 1, 8, 15, 22, 29: Vinblastine 5mg/m² IV. Concurrent thoracic RT (total dose, 60 Gy);^{1,8} preferred regimen.¹</p>
Paclitaxel + carboplatin	<p>Day 1: Paclitaxel 45mg/m² IV + carboplatin AUC=2mg/mL/min. Concurrent thoracic RT 63 Gy/7 wks/34 fractions.⁹ Repeat chemotherapy cycle 3-4 weeks following completion of RT for a total of 2 courses.</p>

CONCURRENT CHEMOTHERAPY AND RADIOTHERAPY FOLLOWED BY CHEMOTHERAPY

Cisplatin + etoposide + docetaxel	<p>Days 1, 8, 29, 36: Cisplatin 50mg/m² IV. Days 1-5 and 29-33: Etoposide 50mg/m² IV. Concurrent thoracic RT (total dose, 61Gy)¹⁰ followed by cisplatin 50mg/m² IV and etoposide 50mg/m² IV for 2 additional cycles;⁷ or followed by docetaxel started 4 to 6 weeks after chemoradiation at an initial dose of 75mg/m² IV, repeat cycle every 21 days, may increase to docetaxel 100mg/m² if no toxicity.¹⁰</p>
Paclitaxel + carboplatin	<p>Day 1: Paclitaxel 45-50mg/m² IV + carboplatin AUC=2mg/mL/min IV. Concurrent thoracic RT 63 Gy followed by 2 cycles of paclitaxel 200mg/m² IV and carboplatin AUC=6 mg/mL/min.¹</p>

SEQUENTIAL CHEMOTHERAPY AND RADIOTHERAPY

CDDP + vinblastine	<p>Days 1 and 29: Cisplatin 100mg/m² IV. Days 1, 8, 15, 22, 29: Vinblastine 5mg/m² IV Followed by RT with 60 Gy in 30 fractions beginning on Day 50.⁸</p>
Paclitaxel + carboplatin	<p>Day 1: Paclitaxel 200mg/m² IV and carboplatin AUC=6mg/mL/min IV. Repeat cycle every 21 days; 2 cycles.¹ Followed by thoracic RT 63 Gy¹⁰ beginning on Day 42.¹</p>

(continued)

LUNG CANCER CHEMOTHERAPY REGIMENS Part 2 of 3

REGIMEN	DOSING
SYSTEMIC THERAPY FOR ADVANCED DISEASE—FIRST-LINE	
Bevacizumab (Avastin) + carboplatin and paclitaxel	Bevacizumab 15mg/kg IV every 21 days with carboplatin/paclitaxel; administer bevacizumab until disease progression. ¹¹
Cetuximab (Erbix) <i>Indicated in advanced NSCLC + cisplatin and vinorelbine</i>	Day 1: Cetuximab 400mg/m ² IV + cisplatin 80mg/m ² IV, plus Days 1 and 8: Vinorelbine 25mg/m ² IV, plus Day 8: Cetuximab 250mg/m ² IV once weekly. Repeat cycle every 21 days for 6 cycles. ¹²
Erlotinib (Tarceva)	Day 1: Erlotinib 150mg orally once daily; following 4 cycles of platinum-based chemotherapy. ^{13,14} Indicated for EGFR mutation-positive patients and may be considered as an option for patients who test positive for an EGFR mutation. ¹
Pemetrexed (Alimta) + cisplatin	Day 1: Pemetrexed 500mg/m ² IV + cisplatin 75mg/m ² IV. Repeat cycle every 21 days. ¹⁵
Pemetrexed	Day 1: Pemetrexed 500mg/m ² IV. Repeat cycle every 21 days. ¹⁵
Gefitinib (Iressa)	Day 1: 250mg orally once daily. ^{16,17} May be considered as an option for patients who test positive for an EGFR mutation. ¹
SYSTEMIC THERAPY FOR ADVANCED DISEASE—SECOND-LINE	
Docetaxel or Pemetrexed or Erlotinib	Day 1: Docetaxel 75mg/m ² IV. Repeat cycle every 21 days. ¹⁸ Docetaxel has been proved superior to BSC, vinorelbine, or ifosfamide with improved survival and quality of life.
<i>*In patients who have experienced disease progression either during or after first-line therapy, single-agent docetaxel, pemetrexed, or erlotinib are established second-line agents.</i>	Day 1: Pemetrexed 500mg/m ² IV. Repeat cycle every 21 days. ¹⁹ Pemetrexed has been shown to be superior to docetaxel with less toxicity in patients with adenocarcinoma and large cell carcinoma (non-squamous histology).
	Day 1: Erlotinib 150mg orally once daily. ²⁰ Erlotinib has proved superior to BSC with significantly improved survival and delayed time to symptom deterioration in NSCLC patients previously treated with chemotherapy.
SYSTEMIC THERAPY FOR ADVANCED DISEASE—THIRD-LINE	
Erlotinib	Day 1: Erlotinib 150mg orally once daily. ²⁰ Erlotinib has proved superior to BSC with significantly improved survival and delayed time to symptom deterioration in patients who previously failed first- and second-line chemotherapy.
GENERAL TREATMENT NOTES FOR SCLC	
<ul style="list-style-type: none"> Because of their inability to augment or enhance standard platinum-based chemotherapies in the setting of clinical trials, to date, no targeted therapy has been approved for use in the treatment of patients with SCLC,²¹ including bevacizumab, thalidomide, gefitinib, sorafenib, vandetanib, tipifarnib, and imatinib. 	
SMALL CELL LUNG CANCER (SCLC)	
PLATINUM-BASED CHEMOTHERAPIES	
Cisplatin + etoposide + irinotecan (Camptosar; CPT-11)	<u>Cycle 1</u> Day 1: Cisplatin 80mg/m ² IV, plus Days 1–3: Etoposide 100mg/m ² IV; maximum 4–6 cycles; beginning on Day 2, RT twice daily (1.5Gy per fraction, a total dose of 45Gy). <u>Cycles 2–4</u> Day 1: Cisplatin 60mg/m ² , plus Days 1, 8, 15: Irinotecan 60mg/m ² Repeat cycle every 28 days. ²²
Cisplatin + etoposide	Day 1: Cisplatin 60mg/m ² IV, plus Days 1–3: Etoposide 120mg/m ² IV. Repeat cycle every 21 days for at least 4 cycles. ²³
Carboplatin (Paraplatin) + irinotecan	Day 1: Carboplatin AUC=5mg/mL/min IV, plus Days 1, 8, 15: Irinotecan 50mg/m ² IV. Repeat cycle every 28 days. ²⁴
Carboplatin + etoposide	Day 1: Carboplatin AUC=5mg/mL/min IV, plus Days 1–3: Etoposide 140mg/m ² IV. Repeat cycle every 28 days. ²⁴
Carboplatin + topotecan (Hycamtin)	Day 1: Carboplatin AUC=5mg/mL/min IV, plus Days 1 and 8: Topotecan 4mg/m ² IV. Repeat cycle every 21 days for maximum 6 cycles. ²⁵
PLATINUM-BASED TARGETED THERAPIES	
Bevacizumab* + carboplatin + irinotecan	Day 1: Carboplatin AUC=4mg/mL/min IV, plus Days 1, 8, 15: Irinotecan 60mg/m ² IV. Repeat cycle every 28 days for maximum 6 cycles. Days 1 and 15: Bevacizumab 10mg/kg IV (for Cycle 1 only). ²⁶

(continued)

REGIMEN	DOSING
SMALL CELL LUNG CANCER (SCLC) (continued)	
PLATINUM-BASED TARGETED THERAPIES (continued)	
Bevacizumab* + cisplatin + etoposide *Use with extreme caution due to reports of life-threatening tracheoesophageal fistula that developed in some patients in clinical trials who received chemotherapy, RT and bevacizumab; bevacizumab is indicated only for NSCLC, not small cell lung cancer. ¹¹	Day 1: Cisplatin 60mg/m ² IV, plus Days 1–3: Etoposide 120mg/m ² IV. Repeat cycle every 21 days for maximum 4 cycles. Following completion of chemotherapy: Bevacizumab 15mg/kg IV until disease progression for total of 1 year. ²⁷

REFERENCES

1. NCCN Clinical Practice Guidelines in Oncology™. Small Cell Lung Cancer. v 2.2012. Available at http://www.nccn.org/professionals/physician_gls/pdf/scl.pdf. Accessed July 5, 2011.
2. Winton T, Livingston R, Johnson D, et al. Vinorelbine plus cisplatin vs. observation in resected non-small-lung cancer. *N Engl J Med.* 2005;352:2589–2597.
3. Arriagada R, Bergman B, Dunant A, et al. The International Adjuvant Lung Cancer Trial Collaborative Group. Cisplatin-based adjuvant chemotherapy in patients with completely resected non-small cell lung cancer. *N Engl J Med.* 2004;350:351–360.
4. Douillard JY, Rosell R, De Lena M, et al. Adjuvant vinorelbine plus cisplatin versus observation in patients with completely resected stage IB-IIIA non-small-cell lung cancer (Adjuvant Navelbine International Trialist Association [ANITA]): a randomised controlled trial. *Lancet Oncol.* 2006;7:719–727.
5. Fossella F, Pereira JR, von Pawel J, et al. Randomized, multinational, phase III study of docetaxel plus platinum combinations versus vinorelbine plus cisplatin for advanced non-small-cell lung cancer: the TAX 326 study group. *J Clin Oncol.* 2003;21:3016–3024.
6. Strauss GM, Herndon JE III, Maddaus MA, et al. Adjuvant paclitaxel plus carboplatin compared with observation in stage IB non-small cell lung cancer: CALGB 9633 with the Cancer and Leukemia Group B, Radiation Therapy Oncology Group, and North Central Cancer Treatment Group Study groups. *J Clin Oncol.* 2008;26:5043–5051.
7. Albain KS, Crowley JJ, Turrisi AT III, et al. Concurrent cisplatin, etoposide, and chest radiotherapy in pathologic stage IIIB non-small-cell lung cancer: a Southwest Oncology Group phase II study, SWOG 9019. *J Clin Oncol.* 2002;20:3454–3460.
8. Curran WJ, Scott CB, Langer CJ, et al. Long-term benefit is observed in a phase III comparison of sequential vs concurrent chemo-radiation for patients with unresectable stage III NSCLC: RT0G 94-10. *Proc Am Soc Clin Oncol.* 22:621a, 2003 (abstr 2499)
9. Belani CP, Choy H, Bonomi P, et al. Combined chemoradiotherapy regimens of paclitaxel and carboplatin for locally advanced non-small-cell lung cancer: a randomized phase II locally advanced multi-modality protocol. *J Clin Oncol.* 2005;23:5883–5891.
10. Gandara DR, Chansky K, Albain KS, et al. Consolidation docetaxel after concurrent chemoradiotherapy in stage IIIB non-small-cell lung cancer: phase II Southwest Oncology Group study S9504. *J Clin Oncol.* 2003;21:2004–2010.
11. Avastin [prescribing information]. South San Francisco, CA: Genentech, Inc.; 2011.
12. Pirker R, Pereira JR, Szczesna A, et al. FLEX Study Team. Cetuximab plus chemotherapy in patients with advanced non-small-cell lung cancer (FLEX): an open-label randomised phase III trial. *Lancet.* 2009;373:1525–1531.
13. Cappuzzo F, Ciuleanu T, Stelmakh L, et al. SATURN investigators. Erlotinib as maintenance treatment in advanced non-small-cell lung cancer: a multicentre, randomised, placebo-controlled phase 3 study. *Lancet Oncol.* 2010;11:521–529.
14. Tarceva [prescribing information]. San Francisco, CA: Genentech, Inc.; 2010.
15. Alimta® [prescribing information]. Indianapolis, IN: Eli Lilly & Co.; 2010.
16. Iressa [prescribing information]. Wilmington, DE: AstraZeneca Pharmaceuticals LP; 2005.
17. Mitsudomi T, Morita S, Yatabe Y, et al. Gefitinib versus cisplatin plus docetaxel in patients with non-small-cell lung cancer harbouring mutations of the epidermal growth factor receptor (WJTOG3405): an open label, randomised phase 3 trial. *Lancet Oncol.* 2010;11:121–128.
18. Fossella FV, DeVore R, Kerr RN, et al. Randomized phase III trial of docetaxel versus vinorelbine or ifosfamide in patients with advanced non-small-cell lung cancer previously treated with platinum-containing chemotherapy regimens. *J Clin Oncol.* 2000;18:2354–2362.
19. Hanna N, Shepherd FA, Fossella FV, et al. Randomized phase III trial of pemetrexed versus docetaxel in patients with non-small-cell lung cancer previously treated with chemotherapy. *J Clin Oncol.* 2004;22:1589–1597.
20. Shepherd FA, Rodrigues Pereira J, Ciuleanu T et al. Erlotinib in previously treated non-small-cell lung cancer. *N Engl J Med.* 2005;353:123–132.
21. Rossi A, Maione P, Palazzolo G, Sacco PC, Ferrara ML, Falanga M, Gridelli C. New targeted therapies and small-cell lung cancer. *Clin Lung Cancer.* 2008;9:271–279.
22. Saito H, Takada Y, Ichinose Y, et al. West Japan Thoracic Oncology Group 9902. Phase II study of etoposide and cisplatin with concurrent twice-daily thoracic radiotherapy followed by irinotecan and cisplatin in patients with limited-disease small-cell lung cancer: West Japan Thoracic Oncology Group 9902. *J Clin Oncol.* 2006;24:5247–5252.
23. Hanna N, Bunn PA Jr, Langer C, et al. Randomized phase III trial comparing irinotecan/cisplatin with etoposide/cisplatin in patients with previously untreated extensive-stage disease small-cell lung cancer. *J Clin Oncol.* 2006;24:2038–2043.
24. Schmittl A, Sebastian M, Fischer von Weikersthal L, et al. For the Arbeitsgemeinschaft Internistische Onkologie thoracic oncology study group. A German multicenter, randomized phase III trial comparing irinotecan-carboplatin with etoposide-carboplatin as first-line therapy for extensive-disease small-cell lung cancer. *Ann Oncol.* 2011 Jan 25. [Epub ahead of print]
25. Spigel DR, Hainsworth JD, Gandhi JG, et al. A phase II trial of carboplatin and weekly topotecan in the first-line treatment of patients with extensive stage small cell lung cancer. *J Thorac Oncol.* 2010;5:862–866.
26. Spigel DR, Greco FA, Zubkus JD, et al. Phase II trial of irinotecan, carboplatin, and bevacizumab in the treatment of patients with extensive-stage small-cell lung cancer. *J Thorac Oncol.* 2009;4:1555–1560.
27. Horn L, Dahlborg SE, Sandler AB, Dowlati A, Moore DF, Murren JR, Schiller JH. Phase II study of cisplatin plus etoposide and bevacizumab for previously untreated, extensive-stage small-cell lung cancer: Eastern Cooperative Oncology Group Study E3501. *J Clin Oncol.* 2009;27:6006–6011.

(Created 7/2011)

Copyright © 2011 by Haymarket Media Inc.